Mayor

Cedar City

Council Members

10 North Main Street - Cedar City, UT 84720 \F:\;"‘T’e"t Cﬁ‘;"”.

 Tyler Melling
435-586-2950 - FAX 435-586-4362 e

www.cedarcity.org Ronald Riddle

L Carter Wilkey

(-1% -d(llcl_ %git}‘ CITY COUNCIL MEETING Iy Mg
estival City APRIL 24, 2024 Paul Bittmenn
5:30 P.M.

The City Council meeting will be held in the City Council Chambers, 10 North Main, Cedar City,
Utah. The City Council Chambers may be an anchor location for participation by electronic means. The
agenda will consist of the following items:

I. Call to Order
IL. Agenda Order Approval
I11. Administration Agenda

e Mayor and Council Business
e Staff Comment
o URMA Presentation

IV. Business Agenda
[...]
it out it makes sense, but to just get out of it [ don’t agree. I will also recuse myself from this
vote and the next one.

Councilmember Melling moved to approve the deferral agreement for frontage
improvements in Pasture Lane Subdivision, Phase 1; second by Councilmember Riddle; vote
Aye — 4 Abstained — 1 Robert Cox.

CONSIDER FINAL PLAT FOR PASTURE LANE SUBDIVISION PHASE 1. GO
CIVIL/RANDALL MCUNE: Dallas Buckner, Go Civil — I am working through the final
requirements with Randall, we added in the road dedication, I didn’t think about the title and
taxes on the CW, they are confident that will be resolved by next week. I request it be
approved on the taxes paid and the title report. Randall — when you have contingencies that
are clear we are ok.

Councilmember Melling moved to approve the final plat for Pasture Lane Subdivision, Phase
I contingent on the contingencies being taken care of; second by Councilmember Riddle:
vote Aye — 4 Abstained — 1 Robert Cox.

REQUEST TO RE-CONSIDER STAFF INTERPRETATION OF MASTER-
PLANNED ROAD IMPROVEMENTS IN DIAMONTI SUBDIVISION PHASE 2.
PLATT & PLATT/JONATHAN STATHIS: Phillips — I was at Sketch last week. I
struggle and I know I brought up about the lines on the map, but we should stand by what
staff recommends and then they can go through deferral process. Wilkey — what process was
started, changing the master planned road? Kirby - yes, it makes sense to move it. Randall —
you may have a few alternatives come to you. Melling — where are you in this process, is this
the last item to bring it to final plat? Jonathan — yes. Wilkey — does the deferral process go
to Planning Commission or Sketch? Jonathan - no. Melling — I wonder if we have on the
next meeting a deferral subject to the General Plan change, I want them to move forward. I
think there is a likelihood there will be a general plan change, we don’t want you to build a
road to nowhere. Wilkey — there is 100% support for a deferral, let’s see where the road ends
up and even if they know, why build it going nowhere. Kirby- it is an industrial subdivision.
Melling — let’s put it on the agenda for deferral with the final plat.

Councilmember Wilkey moved to deny the request to reconsider staff interpretation of
master-planned road improvements in Diamonti Subdivision Phase 2; second by
Councilmember Melling; vote unanimous.



City Council Minutes
April 10, 2024
Page 5

CONSIDER A DEFERRAL AGREEMENT FOR IMPROVEMENTS ON 100 EAST
STREET AND A VARIANCE TO THE ENGINEERING STANDARDS TO ALLOW
A TEMPORARY DRIVEWAY. MIKE GREEN/JONATHAN STATHIS: Wilkey — we
are asking for a deferral on a drawing that we don’t own the property. Melling — as of today
if they put in the MP improvements, they will build a nice curb and gutter to the Forest
Service parking lot. Wilkey — it is not possible as it sets, I am not against it. Phillips — how
do you want to move forward. Randall — just defer the improvements on 100

East. Paul — we will vacate the interest when it is realigned.

Councilmember Phillips moved to approve the agreement for the deferral of improvements
on 100 East Street and a variance to the Engineering Standards to allow a temporary
driveway; second by Councilmember Melling; vote unanimous.

CONSIDER A VARIANCE TO THE ENGINEERING STANDARDS FOR A CURB
BULB-OUT IN 775 NORTH STREET. MIKE GREEN/JONATHAN STATHIS:
Jonathan - UDOT’s concern is that the handicapped ramp be installed. Phillips — there is
still room for a right-hand turn and people coming in and a left hand turn? Wilkey — if the
usage changes the bulb-out has to come out.

Paul - Should the use of the building switch from a school to another use the bulb out must
be removed at their expense.

Councilmember Melling moved to approve a variance to the Engineering Standards for a
curb bulb-out in 775 North Street so long as the property is used as a school. If the use were
to change the owner would need to revert that public street to the standards at their expense
within 180 days of the change of that use; second by Councilmember Phillips; vote
unanimous.

CONSIDER AN ORDINANCE CHANGING THE ZONE FROM AT TO R-3-M FOR
A PROPERTY NEAR 3400 W SOUTH MOUNTAIN DRIVE. HENTSTRA/RANDALL
MCUNE: Councilmember Wilkey moved to approve the zone change from AT to R-3-M
for property near 3400 W. South Mountain Drive; second by Councilmember Cox; roll call
vote as follows:

Robert Cox - AYE
Tyler Melling - AYE
Scott Phillips - AYE
Ronald Riddle - AYE
Carter Wilkey - AYE

CONSIDER THE RESOLUTION FOR THE REVISION OF THE 2023-2024 FISCAL
YEAR BUDGET. JASON NORRIS: Jason — no changes have been made since last week.

Councilmember Phillips moved to approve the resolution revising the 2023-2024 Fiscal Year
budget; second by Councilmember Melling; vote as follows:

AYE: 5




City Council Minutes

April 10, 2024

Page 6
NAY: 0
ABSTAINED:0

CONSIDER BIDS FOR THE MUD SPRINGS PRODUCTION WELL. JONATHAN
STATHIS: Jonathan — in 23 years I have never seen a bid this close. They are both licensed
drillers, I have not worked with Hydro Resources, KP did the test well at Greens Lake. Paul
— it is not just price, it is qualified bidder, if you want to approve because of the date, you can
do that. Wilkey — the $2 million was established when or where, was it a previous
administration. Mayor - $1.9 million from the previous administration and $2 million I put
in. Melling — I have people ask why we spend so much on water. We have not drilled a new
municipal production well in about 20 years. Jonathan — not quite 20 years, but a long time.
Melling — production is over storage. Mayor — | believe it was for a 24 inch well. Jonathan
24 inch bore and 16-inch casing. Melling — this is a safe bet for good water. Wilkey — the
final exit is at the pilot hole; how much would we lose? Jonathan — I don’t know, but we
have an exit, we will take water quality samples, my guess is about $400,000 to $500,000 but
we can stop if we don’t like something. Melling — if we get a sample and it sucks, we can
pull out.

Councilmember Wilkey moved to approve the bid from Hydro Resources in the amount of
$1,647,780 for the Mud Springs production well; second by Councilmember Melling; vote
unanimous.

CONSIDER AN ORDINANCE AMENDING 23-9(Q) RESIDENTIAL SHORT-TERM
RENTALS REGARDING HOA AND CC&R RESTRICTIONS. RANDALL MCUNE:
Phillips — I want to thank Mr. Jett for his diligence on the Planning Commission looking at
our ordinances and making amendments. I don’t agree with one removal, but I appreciate his
work. Wilkey — thanks for separating the two items. Melling — the HOA and CC&R’s we
revised for daycares. I would like to revisit some of the other licenses on the notification
requirements. If it is a business by appointment only, not a retail shop, home-based by
appointment and no more than one employee or customer at a time I don’t think they should
have to notify neighbors. Cox — there is a line to draw with notification where there is an
impact. Melling — it becomes a security issue also. Phillips — maybe not 300 feet, but in
some cases 100 or 150 feet, 300 feet is a lot. Melling — I don’t think at any time more than
the closest 5 neighbors. Wilkey — you could say adjacent property.

Councilmember Wilkey moved to approve the ordinance amending 23-9(Q) residential short-
term rentals regarding HOA and CC&R restrictions; second by Councilmember Melling; roll
call vote as follows:

Robert Cox - AYE
Tyler Melling - AYE
Scott Phillips - AYE
Ronald Riddle - AYE
Carter Wilkey - AYE

CONSIDER AN ORDINANCE AMENDING 23-9(Q) RESIDENTIAL SHORT-TERM

RENTALS REMOVING NEIGHBOR NOTIFICATION REQUIREMENTS.

RANDALL MCUNE:




City Council Minutes
April 10, 2024
Page 7

Councilmember Cox moved to approve the ordinance amending 23-9(Q) residential short-
term rentals removing neighbor notification requirements; second by Councilmember
Melling; roll call vote as follows:

Robert Cox - AYE
Tyler Melling - AYE
Scott Phillips - NAY
Ronald Riddle - AYE
Carter Wilkey - NAY

CLOSED SESSION — CHARACTER, PROFESSIONAL COMPETENCE OR
PHYSICAL OR MENTAL HEALTH OF AN INDIVIDUAL: Councilmember Phillips
moved to go into closed meeting at 7:42 p.m.; second by Councilmember Melling; roll call
vote as follows:

Robert Cox - AYE
Tyler Melling - AYE
Scott Phillips - AYE
Ronald Riddle - AYE
Carter Wilkey - AYE

ADJOURN: the meeting adjourned at 8:42 p.m.

Renon Savage, MMC
City Recorder



4/10/24, 11:10 AM 002_CVWRF_Process_Schematic-1.jpg (2550x1650)

CVWREF Process Schematic

- . _! Trickli
l f g Secondary
T Clarifiers
. Trickling Filter -
. Primary Clarifiers Pump Station ] - Ultraviolet Light
ﬁ. Disinfection .
ety [ Post Aeration

- RSSIWSS i
Primary Sludge RSS Effluent Discharge to
and Scum WSS Pump 5““"" Mill Creek

Return and Waste Secondary Sludge (RS5/WSS)
Polymer - »
g Wy (Gnvhy Belt mm) Recovery of Waste
ot Trash Trash Strain B beat for Heating and Cooling
Press t J
] Thickened W55 ) R
Ferric Chloride m Cogeneration Engines - ¢
(Odor Control) } ! " (Power and Heat) / Filtration

B B o e

e ee~e Tank | pigester T e ey Electricity

. Gas 1 | for Plant Use Reuse UV

Disposal to Landfill (BioGas) | : Disinfection
Natural !
Gas ' - Incoming Utility Type 1
[ pigesters Blend Tank Electricity Reuse [ 4
Digested f Water ’
Biosolids
Central Valley Golf Course
Biosolids A Irrigation
Polymer - — = 4 Dewatering  Dewatered Biosolids Cake 3

P
_._:-._.; !._h.. Biosolids to Land Application at Farm (70%)

Belt Filter Press R e = N Compost Sales to Landscapers
Compost and Homeowners (30%)
Woodchips

B tnvessel Aerated Static Pile Windrow Composting

https:/lcvwrfut.gov/iwp-content/uploads/2023/05/002_CVWRF_Process_Schematic-1.jpg

o
0
o
| =
2 m
o X
il
=
I» -
QT .=
Eo
=
(=Y
L
N
o
N
B
171



4/10/24, 11:0. AM Liquids Treatment Process — Central Valley Water Reclamation Facility

a composite sampler collects samples 24 hours per day for laboratory analysis to ensure
compliance with the CYWRF's UPDES permit limits. :

Recycled/Reuse Water (Schematic #17)

Effluent from the treatment plant can be reused for irrigation of grass and landscaping to
supplement existing water supplies if it receives additional treatment. Sand filters or membrane
micro-filtration plus additional disinfection are common methods used to prepare the water for
recycling. Once treated using these methods and tested to meet Utah Division of Water Quality
Standards, the water is designated Type | reuse water.

The CVWRF produces approximately 700 gallons per minute (1 mgd) of Type | reuse water
during the summer months. This water is used to fill decorative ponds and water the Central
Valley Golf Course and Golf-In-The-Round Driving Range. Some of the disinfected effluent water
i< also reused within the CVWRF for plant water needs. The plant water is strained through
automatic backwashing strainers and the irrigation water is filtered through an upflow sand
filter. The CVWRF's reuse treatment process consists of the following three steps:

1. Chlorine disinfection using sodium hypochlorite (bleach),
2. Three upflow continuous backwashing deep bed sand filters,
3. Ultraviolet Light Disinfection.



EXHIBIT “B”
CITY COUNCIL - APRIL 10, 2024

WWTP Effluent Reuse Filtration

Type 1 Effluent

Cedar City

Festival City USA

April 10, 2024

Treatment to Type 1 — 4.8 mgd design

Type 1 Effluent Uses:

* Irrigation in residential and urban areas
* Irrigation of food crops

* Pasture irrigation for milking animals

* Impoundments of wastewater

Type 1 Reuse Water Quality Requirements:
* Water quality parameters need to be achieved.
* Several parameters already being met: BOD, TSS, pH, TIN

» Parameters that may need to be improved: Turbidity, E. coli (pathogens), Phosphorous,
Chlorine Residual




Options for Filtration to Type 1 — Cloth Disc Filters

Filtration Options:
* Pile Cloth Media Filter —

- Matrix of fabric strips traps suspended particles.
- Small building footprint: 45’ x 45’ Am -
- Capital cost = $3.5 - $5 million (depends on redundancy) e
- Operating cost is minimal, replace filters every 7-10 years. Poi

Effent

Shoes

* Sheer Cloth Media Filter -

- Stainless steel-based media matrix traps suspended particles.
- Small building footprint: 50’ x 30’

- Capital cost = $3.5 - $5 million (depends on redundancy)

- Operating cost is minimal, replace filter every 7-10 years.

Filtration Options:

* Continuous Backwash Sand Filter —

- Backwash operates continuously using a small amount of filtered water.
- Requires more excavation and more concrete, larger footprint

- New pump station required due to high head loss

- Capital cost = $10 million

* Deep Bed and Traveling Bridge Sand Filters —
- Deep Bed has a high capital cost and large footprint

- Traveling Bridge is outdated technology with high maintenance
- Both of these were removed from consideration




Options for Filtration to Type 1 — Ultrafiltration

Filtration Options:

* Ultrafiltration Membrane —
- Membranes filter out impurities.

- Small footprint

- Capital cost = $14 million

- Highest operating cost — chemicals, power cost
- Allows for easier transition to potable reuse

Filtration Alternatives Analysis

Table 5. Filtration Alternatives Analysis

- Continuous
Pile Cloth Disc
Backwash Uhtrafiftration
Filter

Criteria ~ Sand Filter

Ease of
Maintenance |

Flexibility
for Future
Expansion




Other issues

L]

L ]

Plant expansion. Need to make sure the chosen option can fit in with future plant expansion.

Treatment for use in the Lake at the Hills. Need to make sure that the water quality meets
requirements for use in the City’s secondary irrigation system. (Phosphorous removal)

Need to decide on level of redundancy (0% vs. 50% vs. 100%). This will affect the capital cost.
Peer review by Stantec.
Visit a facility with pile cloth disc filter technology. Central Valley WRF located in South Salt Lake.

Presentation to the City Council next week by AE2S, finishing the final report.




CITY COUNCIL CLOSED SESSION
APRIL10, 2024

The City Council held a closed session on Wednesday, April 10, 2024, at 7:50 p.m. in the
Council Chambers at the City Office, 10 North Main, Cedar City, Utah.

MEMBERS PRESENT: Mayor Garth O. Green; Councilmembers: Robert Cox; W. Tyler
Melling; Scott Phillips; Ronald Riddle; Carter Wilkey.

STAFF PRESENT: City Manager Paul Bittmenn; City Attorney Randall McUne; HR Director
Natasha Hirschi; Police Chief Darin Adams; Assistant Police Chief Jimmy Roden; Lieutenant
Clint Pollock; Lieutenant JR Robinson.

CHARACTER, PROFESSIONAL COMPETENCE OR PHYSICAL OR MENTAL
HEALTH OF AN INDIVIDUAL.:

ADJOURN: adjourn at 8:42 p.m.



CEDAR CITY CORPORATION Payment Approval Report - CUSTOM W/GL & DESC. Page: 1

Report dates: 4/11/2024-4/11/2024 Apr 12, 2024 01:07PM
Report Criteria:
Detail report.
Invoices with totals above $0 included.
Paid and unpaid invoices included.
Invoice Number Description Invoice Date GL Account and Title Net Invoice Amt  Date Paid
4IMPRINT INC
12361997 5764028 - BRANDED FIRST AID KITS 04/04/2024 30-40-220 ADVERTISING 2,061.72
Total 4IMPRINT INC: 2,061.72
ALSCO - AMERICAN LINEN SUPPLY
LSTG1114284 6051 - FLT UNIFORM SERV 03/12/2024 10-78-451 UNIFORM SERVICE 23.01
LSTG1116196 6051 - FLT UNIFORM SERV 03/22/2024 10-78-451 UNIFORM SERVICE 23.01
LSTG1116202 005510 - WWTP UNIFORM SERV Y24 03/22/2024 53-56-451 UNIFORM SERVICE 32.21
LSTG1116215 005510 - WWTP UNIFORM SERV Y24 03/22/2024 53-56-451 UNIFORM SERVICE 15.00
LSTG1117258 005510 - WWTP UNIFORM SERV Y24 03/29/2024 53-56-451 UNIFORM SERVICE 32.21
Total ALSCO - AMERICAN LINEN SUPPLY: 125.44
AMERICAN LEAK DETECTION OF UTAH
24806 CCAQ - POOL AND SPA TEST 03/22/2024 20-40-262 BUILDING & GROUND MAINTENANCE 7,325.00
Total AMERICAN LEAK DETECTION OF UTAH: 7,325.00
ASHDOWN BROTHERS CONSTRUCTION
9424 CEDO1 - UPM MIX 03/07/2024 51-40-255 WATER SYSTEM MAINTENANCE 348.21
9445 CEDO01 - UPM MIX 03/19/2024 51-40-255 WATER SYSTEM MAINTENANCE 2,381.82
Total ASHDOWN BROTHERS CONSTRUCTION: 2,730.03
ASHLYND E COX
1 CCHT - HEMMED OVAL TABLECLOTH 04/02/2024 10-92-252 EQUIPMENT MAINTENANCE 175.00
Total ASHLYND E COX: 175.00